PARTS LIST STALLION 8 SC

Save this PDF as:
Size: px
Start display at page:

Download "PARTS LIST STALLION 8 SC"

Transcription

1 PARTS LIST STALLION 8 SC

2 DOME ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY DOME ASSEMBLY - INCLUDES: DOME 1 101A DOME GASKET 1 101B ADAPTOR - 1 1/2 MPT X 1 1/2 MSL 3 101C /2" MALE ADAPTER 1 101D HOSE BARB 1 101E CLAMP - HOSE " " 1 101F FLOAT SCREEN ASSEMBLY 1 101G ELBOW 1.5 FSL X 1.5 FT 1 101H ELBOW 2 101I DRAIN VALVE GASKET 2 101J DEFOAMER LABEL - STALLION LABEL KIT RECOVERY TANK NSS LOGO DECAL - STALLION LABEL KIT HOSE CLAMP - 1 1/16" TO 2" DRAIN HOSE 15" /4 SPLIT LOCK WASHER - PACK OF /4-20 X 5/8 HEX BOLT - PACK OF DRAIN HOSE PLUG HOSE CLAMP - 1 1/16" TO 2" HOSE - VAC HOSE CLAMP - 1 1/16" TO 2" HOSE - VAC NOZZLE IDENTIFIER DECAL - STALLION 8 SC 1

3 SWITCH BOX ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY STALLION LABEL KIT /4-20 X 5/8 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF STRAIN RELIEF-TYPE /4 EXTERNAL STAR LOCK WASHER - PACK OF CABLE CLAMP,#COV-090 KMC PUSH BUTTON SWITCH BOOT MOMENTARY SWITCH BUTTON SEAL - CIRCUIT BREAKER SWITCH BOX ROCKER SWITCH - INCLUDES BOOT CIRCUIT BREAKER 2 AMP 120 VOLT CIRCUIT BREAKER 1 AMP 240 VOLT CIRCUIT BREAKER INSULATOR STRAIN RELIEF CORD CLAMP PLASTIC STRAIN RELIEF NUT " STUB CORD - INCLUDES: 1 215A FULLY INSULATED MALE TERMINAL GAGE 3 215B STRAIN RELIEF JUMPER WIRE CORD - HANDLE TO BASE - INCLUDES: 1 217A FULLY INSULATED FEMALE TERMINAL GAGE 6 217B /4 INSULATED FEMALE SLIP ON 3 217C #10 RING TERMINAL GA STRAIN RELIEF /4 EXTERNAL STAR LOCK WASHER - PACK OF /4-20 X 5/8 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF CABLE CLAMP,#COV-090 KMC POWER CORD - 50 FOOT WITH TWIST LOCK SHUKO CORD - 75 FOOT 1

4 RECOVERY / SOLUTION TANK ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY RECOVERY TANK STALLION LABEL KIT BRACKET - RECOVERY TANK HOLD DOWN /4 EXTERNAL STAR LOCK WASHER - PK = /4-20 X 5/8 ROUND HEAD PHILLIPS MACHINE SCREW - PK = VELCRO HOOK VELCRO LOOP FILTER SCREEN ASSEMBLY - INCLUDES: FILTER SCREEN BAG 1 307A BAG RING SOLUTION TANK I.D. X.813 O.D. X.027/.030 THICK FLAT WASHER - PK = BUSHING - BRASS 1/4F- 3/8 M-NPT FILTER TANK HINGE /4 DIAMETER X 1 1/2 LONG SOCKET HEAD SHOULDER BOLT (10-24) - PK = /32 I.D. X 5/8 O.D. X.051/.080 THICK FLAT WASHER (1/4) - PK = /4 SPLIT LOCK WASHER - PK = /4-20 X 3/4 HEX BOLT - PK = RUBBER STOP TANK SUPPORT STRAP /4-20 X 5/8 HEX BOLT - PK = /4 SPLIT LOCK WASHER - PK = /32 I.D. X 5/8 O.D. X.051/.080 THICK FLAT WASHER (1/4) - PK = /32 I.D. X 5/8 O.D. X.051/.080 THICK FLAT WASHER (1/4) - PK = /4 SPLIT LOCK WASHER - PK = /4-20 X 1 HEX BOLT - PK = HOSE - VAC NOZZLE HOSE CLAMP - 1 1/16" TO 2" BASE ASSEMBLY HEX NUT WITH NY-LOCK INSERT - PK = /16 DIAMETER X 3/8 LONG SOCKET HEAD SHOULDER BOLT (1/4-20) PK = HOUSING - BRUSH ASSEMBLY 120 VOLT HOUSING - BRUSH ASSEMBLY 240 VOLT CORD - BRUSH MOTOR - INCLUDES: STRAIN RELIEF,#SR6N34,HEYCO BUSHING - PIVOT HOSE RETAINING RING /4 EXTERNAL STAR LOCK WASHER - PK = /4-20 X 1 HEX BOLT - PK = /2" O RING I.D. X 1.25 O.D. X.072 THICK WASHER - PK = BRASS ELBOW - 45 X 1/4" NPT HOSE - VAC DRIP COVER CABLE CLAMP,#COV-090 KMC /4-20 X 5/8 ROUND HEAD PHILLIPS MACHINE SCREW - PK = /4 EXTERNAL STAR LOCK WASHER - PK =10 2

5 RECOVERY / SOLUTION TANK ASSEMBLY

6 FRAME ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY BASE ASSEMBLY PUMP - 50 PSI VOLT PUMP - 80 PSI VOLT PUMP - 80 PSI VOLT BUSHING - BRASS 1/4F-3/8 M-NPT STREET TEE 1/4"NPT (NOT AVAILABLE ON MODEL ) X 3/8 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF #8 INTERNAL STAR LOCK WASHER - PACK OF SOLENOID VALVE VOLT SOLENOID VALVE VOLT BRASS ELBOW - 90 X 1/4" NPT HOSE - PUMP TO SPRAY BAR /4 HEX NIPPLE HOSE - PUMP TO ACCESS (NOT AVAILABLE ON MODEL ) TAPPING PLATE HOSE - TANK TO PUMP BRASS ELBOW - 90 X 1/4" NPT (NOT AVAILABLE ON MODEL ) MALE CONNECTOR - QUICK (NOT AVAILABLE ON MODEL ) I.D. X 1.25 O.D. X.072 THICK WASHER - PACK OF TOP MOTOR SEAL X 3/8 PAN HEAD PHILLIPS THREAD CUTTING SCREW - PACK OF #10 SPLIT LOCK WASHER - PACK OF WIRE - GREEN - GROUND TO MOTOR HOSE - VAC MOTOR EXHAUST HOSE CLAMP - 1 9/16" TO 2 1/2" DIAMETER VAC MOTOR VOLT VAC MOTOR VOLT HOSE CLAMP - 1 1/16" TO 2" HOSE - VAC /4-20 X 3/4 HEX BOLT - PACK OF /4 SPLIT LOCK WASHER - PACK OF PUSH ON TERMINAL VAC MOTOR BRACKET VAC SHOE /4-20 X 5/8 HEX BOLT - PACK OF /4 SPLIT LOCK WASHER - PACK OF /32 I.D. X 5/8 O.D. X.051/.080 THICK FLAT WASHER (1/4) - PACK OF /4-20 X 5/8 HEX BOLT - PACK OF /4 SPLIT LOCK WASHER - PACK OF /32 I.D. X 5/8 O.D. X.051/.080 THICK FLAT WASHER (1/4) - PACK OF " WHITE PLASTIC WHEEL /32 I.D. X 5/8 O.D. X.051/.080 THICK FLAT WASHER (1/4) - PACK OF /4 SPLIT LOCK WASHER - PACK OF /4-20 X 5/8 HEX BOLT - PACK OF HUBCAP HEX NUT WITH STAR LOCK WASHER - PACK OF X 3/4 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF X 3/4 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF X 5/8 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF X 7/8 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF X 3/4 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF HEX NUT WITH STAR LOCK WASHER - PACK OF EDGE TRIM - FOR SPLASH SHIELD NYLON CABLE CLAMP HEX NUT WITH STAR LOCK WASHER - PACK OF RECTIFIER VOLT RECTIFIER - 60 AMP VOLT 1

7 FRAME ASSEMBLY HEX NUT WITH STAR LOCK WASHER - PACK OF TERMINAL BLOCK HEX NUT WITH STAR LOCK WASHER - PACK OF X 1 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF #10 SPLIT LOCK WASHER - PACK OF /32 I.D. X 1/2 O.D. X.032/.065 THICK FLAT WASHER (#10) - PACK OF 10 4

8 BRUSH ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY HOUSING - BRUSH ASSEMBLY 120 VOLT HOUSING - BRUSH ASSEMBLY 240 VOLT BRUSH HOUSING COVER /4-20 X 3/4 HEX BOLT - PACK OF /4 SPLIT LOCK WASHER - PACK OF /32 I.D. X 5/8 O.D. X.051/.080 THICK FLAT WASHER (1/4) PACK OF BRUSH LIFT GUIDE BRUSH FOOT PEDAL STALLION LABEL KIT /4 DIAMETER X 3/16 LONG SOCKET HEAD SHOULDER BOLT (10-24) - PACK BRUSH LIFT ARM #10 SPLIT LOCK WASHER - PACK OF X 1 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF BELT COVER /16 I.D. X 1/2 O.D. EYELET - BRASS - PACK OF X 1/5 OVAL HEAD PHILLIPS MACHINE SCREW - PACK OF X 5/8 ROUND HEAD SLOT MACHINE SCREW - BRASS - PACK OF X 3/8 ROUND HEAD PHILLIPS MACHINE SCREW WITH SEALENT - PACK OF #10 SPLIT LOCK WASHER - PACK OF /32 I.D. X 1/2 O.D. X.032/.065 THICK FLAT WASHER #10 - PACK OF HEX NUT WITH NY-LOK INSERT - PACK OF POLY-V BELT X 1/2 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF #10 SPLIT LOCK WASHER - PACK OF BRUSH ASSEMBLY- INCLUDES: 1 523A BRUSH 1 523B SHIELD 1 523C BRUSH AXLE 1 523D BEARING - BRUSH 2 523E BRUSH PULLEY 1 523F X 5/8 FLAT HEAD PHILLIPS MACHINE SCREW - PACK OF G BUSHING - BRUSH 1 523H BRUSH THREAD GUARD 1 523I SHAFT SEAL /16" X 5/16" NEOPRENE GASKET SPRAY BAR ASSEMBLY - INCLUDES: 525A SPRAY BAR 1 525B /4" PIPE PLUG - BRASS 2 525C SPRAY TIP & BODY - INCLUDES: 3 525C SPRAY TIP ONLY 3 525C SPRAY BODY ONLY 3 525D SPRAY BODY O RING - NOT SHOWN 3 525E HOSE - PUMP TO SPRAY BAR /2" X 1" GASKET MATERIAL BRUSH FRAME /8 X 5 1/2 WIRE TIE - PACK OF X 3/4 ROUND HEAD PHILLIPS MACHINE SCREW - PACK OF HEX NUT WITH STAR LOCK WASHER - PACK OF " X 1/8" NEOPRENE GASKET MOTOR PULLEY - INCLUDES: 1 532A X 1/4 SET SCREW - CUP POINT - PACK OF MOTOR - BRUSH DRIVE VOLT - SEALED - INCLUDES: MOTOR - BRUSH DRIVE VOLT - SEALED - INCLUDES: 1 533A #10 RING TERMINAL GA FULLY INSULATED MALE TERMINAL GAGE CORD - BRUSH MOTOR - INCLUDES: 1 535A STRAIN RELIEF - INCLUDES: 1 535A PLASTIC STRAIN RELIEF NUT 1 535B FULLY INSULATED FEMALE TERMINAL GAGE 4 535C #10 RING TERMINAL GA 2

9 BRUSH ASSEMBLY

10 WIRING DIAGRAM - CONTROL HANDLE

11 WIRING DIAGRAM - FRAME AND BRUSH HEAD

12 ACCESSORIES PART NO. PART DESCRIPTION SQUEEGEE WITH BRUSH VACUUM HOSE - CLEAR /2 HOSE CUFF - WAND END - USE WITH /4 HOSE CUFF - COUPLING END - USE WITH VACUUM HOSE - BLACK VACUUM HOSE /4 HOSE CUFF - COUPLING END - USE WITH /2 HOSE CUFF - WAND END - USE WITH SOLUTION HOSE - LOW PRESSURE - FEMALE / FEMALE QDC SOLUTION HOSE - LOW PRESSURE - MALE / MALE QDC SOLUTION HOSE - LOW PRESSURE - FEMALE / MALE QDC SOLUTION HOSE - LOW PRESSURE - MALE / MALE QDC QUICK CONNECT ADAPTOR - FEMALE / FEMALE JET WAND - 12 WIDTH JET WAND - 12 WIDTH SINGLE JET - 30 LONG STAIR WAND - 9 3/4 WIDTH STAIR TOOL UPHOLSTERY TOOL /2 DETAIL TOOL FLATTENED INTERNAL SPRAY CREVICE TOOL SQUEEGEE WITH WAND BARE FLOOR SQUEEGEE EXTRACTOR ACCESSORIES ILLUSTRATED PARTS BOOK COIL HOSE WITH SPRAY GUN - LOW PRESSURE - FEMALE QDC UPHOLSTERY KIT - INCLUDES: UPHOLSTERY TOOL VACUUM HOSE - CLEAR SOLUTION HOSE - LOW PRESSURE - FEMALE / FEMALE QDC DETAIL 3 - JET WAND TOOL KIT - INCLUDES: JET WAND - 12 WIDTH VACUUM HOSE SOLUTION HOSE - LOW PRESSURE - FEMALE / FEMALE QDC SOLUTION HOSE EXTENSION KIT - INCLUDES: VACUUM HOSE SOLUTION HOSE - LOW PRESSURE - FEMALE / MALE QDC ALUMINUM CONNECTOR NSS Enterprises, Inc Frenchmens Road, Toledo, Ohio PHONE (419) FAX (419) NSS Enterprises, Inc. European Distribution Centre Unit II, Pinfold Trading Estate * 55 Nottingham Road STAPLEFORD, NOTTINGHAM NG9 8AD ENGLAND U.K. PHONE: (44) * FAX: (44) STALLION 8SC ILLUSTRATED PARTS BOOK ORIG REV B

PARTS LIST PONY 20 SCA

PARTS LIST PONY 20 SCA PARTS LIST PONY 20 SCA WIRING DIAGRAM PART NO. PART DESCRIPTION 4990601 GEARMOTOR - 120 VOLT 4990581 GEARMOTOR - 240 VOLT 4890391 VAC MOTOR - 115 VOLT 4891251 VAC MOTOR - 240 VOLT 4991321 BRUSH MOTOR -

More information

WRANGLER 1708CE, 2008CE

WRANGLER 1708CE, 2008CE WRANGLER 1708CE, 2008CE CONTROL PANEL ASSEMBLY ITEM PART NO. DESCRIPTION QTY. 101 5490161 FULLY INSULATED FEMALE TERMINAL 14-16 2 102 0693141 RUBBER SWITCH BOOT 2 103 0691851 1/2 INTERNAL STAR LOCK WASHER

More information

WRANGLER 1708AB, 2008AB

WRANGLER 1708AB, 2008AB WRANGLER 1708AB, 2008AB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393001 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

PARTS LIST WRANGLER 26-VS

PARTS LIST WRANGLER 26-VS PARTS LIST WRANGLER 26-VS ELECTRICAL WIRING ITEM PART NO. DESCRIPTION QTY. 1 2694161 UPPER WIRING HARNESS 1 2 2694171 LOWER WIRING HARNESS 1 3 2490811 BRUSH MOTOR WIRE ASSEMBLY 1 4 2396141 WIRE ASSEMBLY

More information

PARTS LIST COLT COLT HEPA

PARTS LIST COLT COLT HEPA PARTS LIST COLT 800-1250 - 1450 COLT HEPA - 1250-1450 MOTOR / LID ITEM PART NO. PART DESCRIPTION QTY. 101 0891201 TOP COVER 1 102 0294341 TOP MOTOR SEAL 1 103 0299661 STRAIN RELIEF CORD CLAMP 1 104 0891131

More information

PARTS LIST OUTLAW BV - DRY VACUUM

PARTS LIST OUTLAW BV - DRY VACUUM PARTS LIST OUTLAW BV - DRY VACUUM HOUSING ASSEMBLY 6793339 TOP COVER ASSEMBLY - INCLUDES: 1 101 6793331 TOP COVER 1 101A 6793171 CLAMP BUTTON - BUTTON ONLY 3 101B 9120319 5/32 X 3/8 DOME HEAD POP RIVET

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221 NEGATIVE LEAD 1 102 3391201 1/4-20 X 7 3/4THRU BOLT 2 103 10-24

More information

PARTS LIST OUTLAW BV - DRY VACUUM

PARTS LIST OUTLAW BV - DRY VACUUM PARTS LIST OUTLAW BV - DRY VACUUM HOUSING ASSEMBLY ITEM PART NO. DESCRIPTION QTY 6793339 TOP COVER ASSEMBLY - INCLUDES: 1 101 6793331 TOP COVER 1 101A 6793171 CLAMP BUTTON - BUTTON ONLY 3 101B 9120319

More information

PARTS LIST MUSTANG 300 DS FLOOR MACHINE

PARTS LIST MUSTANG 300 DS FLOOR MACHINE PARTS LIST MUSTANG 300 DS FLOOR MACHINE ITEM PART NO. PART DESCRIPTION QTY. 5492549 HANDLE ASSEMBLY - 120 VOLT - MUSTANG 300 DS 1 5492619 HANDLE ASSEMBLY - 240 VOLT - MUSTANG 300 DS 1 101 5392421 DECAL

More information

MUSTANG 1500 BURNISHER

MUSTANG 1500 BURNISHER PARTS LIST MUSTANG 1500 BURNISHER NON-VAC-TRAC VAC-TRAC HANDLE ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5990189 COMPLETE HANDLE ASSEMBLY - 120 VOLT 1 5990199 COMPLETE HANDLE ASSEMBLY - 240 VOLT 1 101

More information

PARTS LIST ELECTRIC CHARGER 2500

PARTS LIST ELECTRIC CHARGER 2500 PARTS LIST ELECTRIC CHARGER 2500 120 VOLT WIRE DIAGRAM SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS MOTOR ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5298001

More information

MUSTANG 1500 BURNISHER

MUSTANG 1500 BURNISHER PARTS LIST MUSTANG 1500 BURNISHER NON-VAC-TRAC VAC-TRAC HANDLE ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5990189 COMPLETE HANDLE ASSEMBLY - 120 VOLT 1 5990199 COMPLETE HANDLE ASSEMBLY - 240 VOLT 1 101

More information

NSS STANDARD SPEED FLOOR MACHINES

NSS STANDARD SPEED FLOOR MACHINES PARTS LIST NSS STANDARD SPEED FLOOR MACHINES MUSTANG 300 DS MUSTANG 17 & 20 WIRE DIAGRAM - MUSTANG 300 DS 120 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS

More information

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS

WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS WRANGLER 2016 WHEEL DRIVE, PAD ASSIST & ELECTRIC MODELS BRUSH LIFT 101 9121960 3/8 EXTERNAL STAR LOCK WASHER 1 102 9122030 3/8-16 X 3/4 BUTTON HEAD SOCKET SCREW 1 103 2694261 CABLE 1 104 2391771 90 HOSE

More information

PARTS LIST CHARGER 2717 DB

PARTS LIST CHARGER 2717 DB PARTS LIST CHARGER 2717 DB ITEM PART NO. PART DESCRIPTION QTY. 101 6497261 AXLE / PIVOT MOUNT 2 102 9122260 3/8-16 X 1 HEX BOLT - PACK OF 2 4 103 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 4 104 9122180

More information

WRANGLER 1708CB, 2008CB

WRANGLER 1708CB, 2008CB WRANGLER 1708CB, 2008CB WIRING DIAGRAM ITEM PART NO. DESCRIPTION QTY. 1 1393251 WIRE ASSEMBLY - CIRCUIT BREAKER TO BRUSH SWITCH 1 2 1393261 WIRE ASSEMBLY - CIRCUIT BREAKER TO VACUUM SWITCH 1 3 1393271

More information

PARTS LIST MAVERICK 300 STANDARD SPEED FLOOR MACHINE

PARTS LIST MAVERICK 300 STANDARD SPEED FLOOR MACHINE PARTS LIST MAVERICK 300 STANDARD SPEED FLOOR MACHINE WIRE DIAGRAM - VARIABLE SPEED 120 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS WIRE DIAGRAM - SINGLE

More information

PARTS LIST CHARGER 2022 AB

PARTS LIST CHARGER 2022 AB PARTS LIST CHARGER 2022 AB ITEM PART NO. PART DESCRIPTION QTY. 101 6497261 AXLE / PIVOT MOUNT 2 102 6495891 PIVOT 1 103 2691181 PIVOT SPACER, STABILIZER BAR 2 104 9122180 13/32 X 13/16 X.051 THICK WASHER

More information

PARTS LIST WRANGLER 2016 AE, AB, DB

PARTS LIST WRANGLER 2016 AE, AB, DB PARTS LIST WRANGLER 2016 AE, AB, DB 1 ITEM PART NO. DESCRIPTION QTY. 101 2397081 MOTOR HOUSING 1 102 9120790 10 X 5/8 PAN HEAD PHILLIPS SHEET METAL SCREW [PACK OF 10] 4 103 2397991 WATER SOLENOID 24 VOLT

More information

PARTS LIST WRANGLER 2625 DB

PARTS LIST WRANGLER 2625 DB PARTS LIST WRANGLER 2625 DB WITH SIDEKICK CHEMICAL DISPENSOR WITHOUT SIDEKICK CHEMICAL DISPENSOR 1 NOTES 2 BRUSH GEAR MOTOR ITEM PART NO. PART DESCRIPTION QTY. 2393501 COMPLETE MOTOR ASSEMBLY 1 101 3391221

More information

PARTS LIST ELECTRIC CHARGER 1500

PARTS LIST ELECTRIC CHARGER 1500 PARTS LIST ELECTRIC CHARGER 1500 HANDLE ASSEMBLY - 5293999 120 VOLT - 75 FOOT CORD HANDLE ASSEMBLY - 5296609-240 VOLT - 75 FOOT SHUKO CORD ITEM PART NO. PART DESCRIPTION QTY. 102 5391873 COVER - SWITCH

More information

PARTS LIST CHAMP 2929

PARTS LIST CHAMP 2929 PARTS LIST CHAMP 2929 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT 3 102 9122100 3/8 SPLIT LOCK WASHER 3 103 9121400 3/8 I.D. X 7/8 O.D. X.064/.104 THICK WROUGHT

More information

PARTS LIST CHARGER 2022 ABLT

PARTS LIST CHARGER 2022 ABLT PARTS LIST CHARGER 2022 ABLT ITEM PART NO. PART DESCRIPTION QTY. 101 5990731 SPRING CLIP PAD HOLDER SET - INCLUDES: 1 101A 9120205 8 X 1/2 PAN HEAD PHILLIPS SHEET METAL SCREW - PACK OF 3 3 102 9121490

More information

PARTS LIST MUSTANG FLOOR MACHINE

PARTS LIST MUSTANG FLOOR MACHINE PARTS LIST MUSTANG FLOOR MACHINE ITEM PART NO. PART DESCRIPTION QTY. 5390999 HANDLE ASSEMBLY - 120 VOLT - MUSTANG FLOOR MACHINE 1 5391919 HANDLE ASSEMBLY - 240 VOLT - MUSTANG FLOOR MACHINE 1 101 5392411

More information

PARTS LIST ELECTRIC CHARGER 1500

PARTS LIST ELECTRIC CHARGER 1500 PARTS LIST ELECTRIC CHARGER 1500 WIRE DIAGRAM 120 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS 240 VOLT SEE HANDLE ASSEMBLY FOR COMPONENT NUMBERS MOTOR ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5293971

More information

PARTS LIST CHARGER 2716 DB PLUS

PARTS LIST CHARGER 2716 DB PLUS PARTS LIST CHARGER 2716 DB PLUS BASE ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450 5/16-18

More information

PARTS LIST ELECTRIC CHARGER 1500

PARTS LIST ELECTRIC CHARGER 1500 PARTS LIST ELECTRIC CHARGER 1500 HANDLE ASSEMBLY - 5293999 120 VOLT - 75 FOOT CORD HANDLE ASSEMBLY - 5296609-240 VOLT - 75 FOOT SHUKO CORD ITEM PART NO. PART DESCRIPTION QTY. 101 5092322 BLACK VINYL COVER

More information

PARTS LIST CHARGER 2717 DB

PARTS LIST CHARGER 2717 DB PARTS LIST CHARGER 2717 DB ITEM PART NO. PART DESCRIPTION QTY. 101 6498051 AXLE / PIVOT MOUNT 2 102 9122260 3/8-16 X 1 HEX BOLT - PACK OF 2 4 103 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 4 104 9122 180

More information

PARTS LIST CHARGER 2020 AB CHARGER 2020 DB

PARTS LIST CHARGER 2020 AB CHARGER 2020 DB PARTS LIST CHARGER 2020 AB CHARGER 2020 DB 1 ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450

More information

PARTS LIST GALAXY FLOOR MACHINE

PARTS LIST GALAXY FLOOR MACHINE PARTS LIST GALAXY FLOOR MACHINE HANDLE ASSEMBLY 120 VOLT ITEM PART NO. DESCRIPTION QTY 101 0393351 SWITCH BOX COVER 1 102 0393531 DECAL 1 103 0393441 HANDLE GRIP 2 104 0393401 SWITCH LEVER 1 105 0393521

More information

PARTS LIST CHARGER 2717 AB

PARTS LIST CHARGER 2717 AB PARTS LIST CHARGER 2717 AB ITEM PART NO. PART DESCRIPTION QTY. 101 6497261 AXLE / PIVOT MOUNT 2 102 6495891 PIVOT 2 103 2691181 PIVOT SPACER, STABILIZER BAR 4 104 9122180 13/32 X 13/16 X.051 THICK WASHER

More information

PARTS LIST CHARGER 2025 AB CHARGER 2025 DB

PARTS LIST CHARGER 2025 AB CHARGER 2025 DB PARTS LIST CHARGER 2025 AB CHARGER 2025 DB 1 ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) - PACK OF 10

More information

PARTS BOOK THOROUGHBRED STANDARD SPEED FLOOR MACHINE

PARTS BOOK THOROUGHBRED STANDARD SPEED FLOOR MACHINE PARTS BOOK THOROUGHBRED STANDARD SPEED FLOOR MACHINE HANDLE ASSEMBLY ITEM PART NO. PART DESCRIPTION QTY. 5090579 HANDLE ASSEMBLY - 120 VOLT - 1 H.P., 1 1/2 H.P. AND 2 H.P. 1 5092579 HANDLE ASSEMBLY - 240

More information

PARTS LIST MODEL M-1 - PIG

PARTS LIST MODEL M-1 - PIG PARTS LIST MODEL M-1 - PIG FAN HOUSING ITEM PART NO. PART DESCRIPTION QTY. 101 1090601 DECAL KIT - M-1 PIG 1 102 2590019 SWIVEL COUPLING ASSEMBLY - INCLUDES: 1 102A 2590111 HOSE COUPLING GASKET 1 103 1092519

More information

PACER 30 VACUUM IMPORTANT SAFETY INSTRUCTIONS READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE OPERATING OR SERVICING MACHINE

PACER 30 VACUUM IMPORTANT SAFETY INSTRUCTIONS READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE OPERATING OR SERVICING MACHINE DANGER! PACER 30 VACUUM IMPORTANT SAFETY INSTRUCTIONS READ AND UNDERSTAND ALL INSTRUCTIONS BEFORE OPERATING OR SERVICING MACHINE Failure to Observe These Instructions Can Cause Fire, Electrical Burn, Shock

More information

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG

PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG PARTS LIST WRANGLER 1710AB, 2010AB 120V AND 240V, TYPE F PLUG CONTROL PANEL ASSEMBLY 101 1394151 ROUND POWER SWITCH 1 102 0693141 RUBBER SWITCH BOOT 2 103 9122465.516 I.D. X.813 O.D. X.027/.030 THICK FLAT

More information

PARTS LIST MODEL M-1 - PIG

PARTS LIST MODEL M-1 - PIG PARTS LIST MODEL M-1 - PIG FAN HOUSING ITEM PART NO. PART DESCRIPTION QTY. 101 1090601 DECAL KIT - M-1 PIG 1 102 2590019 SWIVEL COUPLING ASSEMBLY - INCLUDES: 1 102A 2590111 HOSE COUPLING GASKET 1 103 1092519

More information

PARTS LIST ALPHA MODELS ALPHA 24

PARTS LIST ALPHA MODELS ALPHA 24 PARTS LIST ALPHA MODELS ALPHA 8 ALPHA 16 ALPHA 4 ALPHA 24 ALPHA 24 FMS ALPHA 4 MOTOR ASSEMBLY 1 5791411 SWITCH 1 2 5791441 SCREW SELF TAP M5 X 20 6 3 5791441 SCREW SELF TAP M5 X 20 4 4 5797571 WIRE TERMINAL

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122300 3/8-16 X 1 1/4 HEX BOLT - PACK OF 2 2 102 9122100 3/8 SPLIT LOCK

More information

PARTS LIST CHAMP 3329 RB

PARTS LIST CHAMP 3329 RB PARTS LIST CHAMP 3329 RB 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100 3/8 SPLIT LOCK WASHER - PACK OF 10 3 103 9121400 3/8 I.D. X 7/8 O.D.

More information

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR

PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR PARTS LIST CHAMP 2929 WITHOUT SIDEKICK CHEMICAL DISPENSOR WITH SIDEKICK CHEMICAL DISPENSOR 1 ITEM PART NO. DESCRIPTION QTY. 101 9122343 3/8-16 X 2 HEX HEAD FULL THREADED BOLT - PACK OF 1 3 102 9122100

More information

WARHORSE 21 & 20 VAC-TRAC

WARHORSE 21 & 20 VAC-TRAC WARHORSE 21 & 20 VAC-TRAC ELITE WIRING DIAGRAM 124 ELITE SERVICE PARTS NSS NO. ONAN NO. DESCRIPTION 6590021 308-385 KEY SWITCH ONAN 6593191 515-0295 KEY 6591661 155-2378 GASKET 6591741 338-3646 HARNESS

More information

PARTS LIST CHARGER 2716 DB PLUS

PARTS LIST CHARGER 2716 DB PLUS PARTS LIST CHARGER 2716 DB PLUS BASE ITEM PART NO. DESCRIPTION QTY. 101 6495511 CONTROL FRAME WELDMENT 1 102 9121390 11/32 I.D. X 11/16 O.D. X.051/.080 THICK SAE FLAT WASHER (5/16) 2 103 9121450 5/16-18

More information

PARTS LIST THOROUGHBRED FLOOR MACHINE

PARTS LIST THOROUGHBRED FLOOR MACHINE PARTS LIST THOROUGHBRED FLOOR MACHINE ITEM PART NO. PART DESCRIPTION QTY. 5095109 THOROUGHBRED HANDLE ASSEMBLY - 120 VOLT 1 5095119 THOROUGHBRED HANDLE ASSEMBLY - 240 VOLT 1 102 5391873 METAL SWITCH BOX

More information

PARTS LIST WARHORSE 27 & 27 VAC-TRAC

PARTS LIST WARHORSE 27 & 27 VAC-TRAC PARTS LIST WARHORSE 27 & 27 VAC-TRAC PERFORMER WIRING DIAGRAM 248 PERFORMER SERVICE PARTS NSS NO. ONAN NO. DESCRIPTION 6590941 110-3709 GASKET - VALVE COVER 6590951 154-2495 GASKET - INTAKE MANIFOLD 6590961

More information

PARTS LIST CHAMP ZS 35

PARTS LIST CHAMP ZS 35 PARTS LIST CHAMP ZS 35 1 BATTERY INSTALLATION INSTRUCTIONS WET STORAGE BATTERY CORROSIVE ACID * CONTAINS ACID, AVOID CONTACT. * ANTIDOTE: * EYES - FLUSH WITH WATER 15 MINUTES. * INTERNAL - DRINK WATER

More information

PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING

PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING PARTS LIST CHAMP 3529 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING 1 ITEM PART NO. DESCRIPTION QTY. 101 9124000 M10-1.5 X 50 HEX HEAD BOLT - PACK OF 2 2 102 9124003 M10 SPLIT LOCK

More information

PARTS LIST RALLY 1200 SAVE THESE INSTRUCTIONS

PARTS LIST RALLY 1200 SAVE THESE INSTRUCTIONS PARTS LIST RALLY 1200 SAVE THESE INSTRUCTIONS OVERVIEW 120 VOLT OVERVIEW 120 VOLT ITEM PART NO. DESCRIPTION QTY 1 4099011 CORD WRAP, (SET FOR ONE CORD, FASTENERS NOT INCLUDED) 2 2 9120935 1/4 WASHER,.268

More information

PARTS LIST ELECTRIC CHARGER 2500

PARTS LIST ELECTRIC CHARGER 2500 PARTS LIST ELECTRIC CHARGER 2500 MOTOR ASSEMBLY ITEM PART NO. DESCRIPTION QTY 5298351 MOTOR 115 VOLT 2500 1 101 5991731 COMMUTATOR BRACKET COVER 1 102 5298441 COMMUTATOR BRACKET ASSEMBLY WITH BRUSH, BOARD,

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING

PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING PARTS LIST CHAMP 3329 RB WITHOUT SIDEKICK CHEMICAL METERING WITH SIDEKICK CHEMICAL METERING 1 ITEM PART NO. DESCRIPTION QTY. 101 9124000 M10-1.5 X 50 HEX HEAD BOLT - PACK OF 2 2 102 9124003 M10 SPLIT LOCK

More information

PARTS LIST CHARGER 2022 DB

PARTS LIST CHARGER 2022 DB PARTS LIST CHARGER 2022 DB SAVE THESE INSTRUCTIONS CHASSIS AND DRIVE ASSEMBLY 101 2694069 #40 ROLLER CHAIN 57 LINKS WITH MASTER 1 2694081 #40 ROLLER CHAIN 57 LINKS NO MASTER 1 2795211 LINK MASTER #40 CHAIN

More information

PARTS LIST MUSTANG FLOOR MACHINE

PARTS LIST MUSTANG FLOOR MACHINE PARTS LIST MUSTANG FLOOR MACHINE HANDLE ASSEMBLY ITEM PART NO. DESCRIPTION QTY 101 5392411 LABEL SWITCH BOX 1 102 0393511 LOCKOUT BRACKET 1 103 0393521 LOCK OUT 1 104 0393411 GRIP SWITCH LEVER 2 105 9120828

More information

PARTS LIST THOROUGHBRED FLOOR MACHINE

PARTS LIST THOROUGHBRED FLOOR MACHINE PARTS LIST THOROUGHBRED FLOOR MACHINE ORIGINAL INSTRUCTIONS HANDLE ASSEMBLY ITEM PART NO. DESCRIPTION QTY. 5095109 THOROUGHBRED HANDLE ASSEMBLY 120 VOLT 1 5095119 THOROUGHBRED HANDLE ASSEMBLY 240 VOLT

More information

Control Panel Assembly Model : " Marathon 2000 (20 Gallon) - Series H

Control Panel Assembly Model :  Marathon 2000 (20 Gallon) - Series H Control Panel Assembly Model :990 " Marathon 000 (0 Gallon) - Series H Page- 7 9 0 7 9 0 Number Description Qty Req. 077 NUT-FINISHED HEX #0- (ZP) 070 SWITCH ROCKER (9-) PLUG-HOLE (ZINC) / DIA 0 NUT-HEX.LOCK(KEPS)

More information

Klenzor 16 Klenzor 18 MPH

Klenzor 16 Klenzor 18 MPH Klenzor 16 Klenzor 18 MPH PARTS LIST Kent MODELS 56265004(16), 56265005(18) Simple. Clean. 12/04 revised 7/09 04-12 07-4 TABLE OF CONTENTS Klenzor 16, 18 MPH 1 DESCRIPTION PAGE Base System... 2-3 Brush

More information

Section II. Parts Manual

Section II. Parts Manual Section II Parts Manual 56041658 06-2 TABLE OF CONTENTS Clean Track 12 1 DESCRIPTION PAGE Back Panel Assembly... 2-3 Base System... 4-5 Brush System... 6-7 Decal System... 8-9 Handle System... 10-11 Recovery

More information

Tornado [Nov. 20, 2012]/Year 2000-Current: Schematics, Accessories, Brochures, Replacement & Optional Items/Carpet Care/Marathon 800, 1200 & 2000

Tornado [Nov. 20, 2012]/Year 2000-Current: Schematics, Accessories, Brochures, Replacement & Optional Items/Carpet Care/Marathon 800, 1200 & 2000 Tornado [Nov. 20, 2012]/Year 2000-Current: Schematics, Accessories, Brochures, Replacement & Optional Items/Carpet Care/Marathon 800, 1200 & 2000 Carpet Extractors/98190 22" Marathon 2000 (20 Gallon) -

More information

Xtrac PARTS LIST. Euroclean MODEL /05 revised 2/06 FORM NO

Xtrac PARTS LIST. Euroclean MODEL /05 revised 2/06 FORM NO Xtrac PARTS LIST Euroclean MODEL 56265301 6/05 revised 2/06 ACCESSORIES AVAILABLE BRUSH 56265340 Brush Assembly 12 ACCESSORY TOOLS 56314402 Wand Assembly w/soft and Hard Floor Tools 56265173 Wand Assembly

More information

Xtrac PARTS LIST. Euroclean MODEL /05 revised 7/09 FORM NO

Xtrac PARTS LIST. Euroclean MODEL /05 revised 7/09 FORM NO Xtrac PARTS LIST Euroclean MODEL 56265301 6/05 revised 7/09 ACCESSORIES AVAILABLE BRUSH 56265340 Brush Assembly 12" ACCESSORY TOOLS 56314402 Wand Assembly w/soft and Hard Floor Tools 56265173 Wand Assembly

More information

PARTS LIST ALPHA WET / DRY VACUUM (ALS)

PARTS LIST ALPHA WET / DRY VACUUM (ALS) PARTS LIST ALPHA WET / DRY VACUUM (ALS) ALPHA 30 ALPHA 100 ALPHA 100 FMS ALPHA 30 MOTOR ASSEMBLY 1 5797781 LIFT HANDLE 1 2 5792611 SCREW SELF TAP 5X25 2 3 5791441 SCREW SELF TAP 5 X 20 2 4 5797791 TOP

More information

Clean Track S16, L18. Parts List Models: (S16), (L18) Form No /11

Clean Track S16, L18. Parts List Models: (S16), (L18) Form No /11 Clean Track S6, L8 Parts List Models: 56382723 (S6), 56382724 (L8) Form No. 56042595 / TABLE OF CONTENTS DESCRIPTION PAGE Base System... 2-3 Brush System... 4-5 Decal System... 6-7 Handle System 6...

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

Model C4 - Diagram #1

Model C4 - Diagram #1 C-4 Model C4 - Diagram # 29 2 40 ASSEMBLY 43 38 2 4 52 4 44 4 28 3 ASSEMBLY 32 34 ASSEMBLY 42 7 7 5 50 49 33 57 29 37 3 20 2 2 48 ASSEMBLY 5 3 9 2 3 0 4 3 2 58 22 23 ASSEMBLY ASSEMBLY 54 53 ASSEMBLY 5

More information

SSD400/EURO SOLARIS SCRUBBER DRYER PARTS LIST 230V 50/HZ SSD400/EURO (Series B from Serial Number 01450)

SSD400/EURO SOLARIS SCRUBBER DRYER PARTS LIST 230V 50/HZ SSD400/EURO (Series B from Serial Number 01450) SSD400/EURO SOLARIS SCRUBBER DRYER PARTS LIST 230V 50/HZ SSD400/EURO (Series B from Serial Number 0450) Service Parts List Issue 5 Dated 9-May-206 Ref. Drawing 09-050-0000 Issue A Dated 2th December 2005

More information

Battery Automatic Carpet Extractor. Operator and Parts Manual Rev. 01 (02-02) NOBLES RANSOM STREET HOLLAND MI U.S.A.

Battery Automatic Carpet Extractor. Operator and Parts Manual Rev. 01 (02-02) NOBLES RANSOM STREET HOLLAND MI U.S.A. Falcon TM Ultra B Battery Automatic Carpet Extractor Operator and Parts Manual NOBLES 12875 RANSOM STREET HOLLAND MI 49424 U.S.A. CUSTOMER SERVICE: 1-800-365-6625 FAX: 1 800 678 4240 608418 Rev. 01 (02-02)

More information

AquaClean 16ST, 16XP, 18FLX, 18ST

AquaClean 16ST, 16XP, 18FLX, 18ST AquaClean 16ST, 16XP, 18FLX, 18ST PARTS LIST Active Models: 5665003(16ST), 5665000(16XP), 5665001(18FLX) Obsolete Model: 5665008(18ST) 11/04 revised 1/14 FORM NO. 560445 REV B 11/008 PARTS LIST TABLE

More information

Spare Parts List ( ) Mini Carpet Extractor

Spare Parts List ( ) Mini Carpet Extractor Spare Parts List (1.008-039.0) Mini Carpet Extractor From Serial Number (Ref No1*) *See Serial Number Page or call manufacturer 86401470-B 11/29/17 How to Use this Spare Parts List The PARTS LIST section

More information

MX-1408 SELF-CONTAINED EXTRACTOR REPLACEMENT PARTS LIST

MX-1408 SELF-CONTAINED EXTRACTOR REPLACEMENT PARTS LIST MX-1408 SELF-CONTAINED EXTRACTOR REPLACEMENT PARTS LIST SECTION 100 - TANK ASSEMBLY Ref Part Description Part 2 Dome w/filter (#2 & 8) 402478 3 Complete Solution Tank Cover 423130 5 Dome w/filter & Gasket

More information

Marathon Carpet Rinser/Dryers Models 800 & 1200

Marathon Carpet Rinser/Dryers Models 800 & 1200 TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List For Commercial Use Only Marathon Carpet Rinser/Dryers Models 800 & 1200

More information

20" FLOORKEEPER EZ BRUSH DRIVE

20 FLOORKEEPER EZ BRUSH DRIVE TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List Manual For Commercial Use Only 20" FLOORKEEPER EZ BRUSH DRIVE MODEL

More information

AquaClean 16ST, 16XP, 18FLX, 18ST

AquaClean 16ST, 16XP, 18FLX, 18ST AquaClean 16ST, 16XP, 18FLX, 18ST PARTS LIST MODELS: 56265003(16ST), 56265000(16XP), 56265001(18FLX), 56265008(18ST) 11/04 revised 8/11 04-11 08-11 TABLE OF CONTENTS AquaClean 1 DESCRIPTION PAGE Base

More information

ES300 Parts List. 7/2015 REV A Form no Models: (240V)

ES300 Parts List. 7/2015 REV A Form no Models: (240V) ES00 Parts List 7/2015 REV A Form no. 56042642 Models: 5626550 (240V) TABLE OF CONTENTS DESCRIPTION PAGE Base System... 2- Decal System... 4-5 Handle System... 6-7 Recovery System... 8-9 Solution System-1...

More information

AquaClean 12ST PARTS LIST. Advance MODEL /05 revised 10/13 FORM NO

AquaClean 12ST PARTS LIST. Advance MODEL /05 revised 10/13 FORM NO AquaClean ST PARTS LIST Advance MODEL 566500 6/05 revised 0/ OPTIONS & ACCESSORIES AVAILABLE BRUSH 566540 Brush Assembly ACCESSORY TOOLS 56440 Wand Assembly w/soft and Hard Floor Tools 56657 Wand Assembly

More information

Tornado. Marathon 2000 Forward Only Extractor. Parts List Manual For Commercial Use Only CATALOG NO (115V, 60 HZ)

Tornado. Marathon 2000 Forward Only Extractor. Parts List Manual For Commercial Use Only CATALOG NO (115V, 60 HZ) TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com Tornado Parts List Manual For Commercial Use Only Marathon 2000 Forward Only Extractor

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

AquaClean 12ST PARTS LIST. Advance MODEL /05 revised 8/11 FORM NO

AquaClean 12ST PARTS LIST. Advance MODEL /05 revised 8/11 FORM NO AquaClean 2ST PARTS LIST Advance MODEL 56265300 6/05 revised 8/ OPTIONS & ACCESSORIES AVAILABLE BRUSH 56265340 Brush Assembly 2 ACCESSORY TOOLS 5634402 Wand Assembly w/soft and Hard Floor Tools 5626573

More information

Marksman 412. Portable Carpet Extractor Extractor Portátil de Alfombras. Operator and Parts Manual Manual del Operador y Piezas

Marksman 412. Portable Carpet Extractor Extractor Portátil de Alfombras. Operator and Parts Manual Manual del Operador y Piezas ENGLISH - ESPAÑOL Marksman 1 Portable Carpet Extractor Extractor Portátil de Alfombras Model No.: 6119 6116 Can. Operator and Parts Manual Manual del Operador y Piezas NOBLES RANSOM STREET HOLLAND MI 9

More information

Spare Parts List. ( , , ) Dominator 500 PSI-13 Gallon

Spare Parts List. ( , , ) Dominator 500 PSI-13 Gallon Spare Parts List (1.00-5.0, 1.00-.0, 1.00-9.0) Dominator 500 PSI-13 Gallon From Serial Number (Ref No. 1*) * See Serial Number page or call manufacturer 839900-D 12/05/1 How to Use this Spare Parts List

More information

IMAGE 16, IMAGE V

IMAGE 16, IMAGE V Model: IMAGE 16 IMAGE 20 Part List US-English Table of Contents Accessories 3 Final assembly IMAGE 16 5 Final assembly IMAGE 20 8 Recovery tank IMAGE 16 11 Recovery tank IMAGE 20 13 Brush housing IMAGE

More information

RICCAR MODEL LRPB8925

RICCAR MODEL LRPB8925 RICCAR MODEL 8925 LRPB8925 BODY GROUP 8925 Key Part No Description Key Part No Description 1 7.8-PLAIN Riccar Filter Bag 31 B224-3614B Motor Cord RBH-6 HEPA Bag 32 B625-0331 Hose Cuff 2 B221-0213 Dust

More information

Serial Number: Date of Purchase:

Serial Number: Date of Purchase: Congratulations on the purchase of your Ground Logic, Inc. machine. This product has been carefully designed and manufactured to be a dependable piece of equipment that will provide years of trouble-free

More information

Stand-On Spreader Sprayer

Stand-On Spreader Sprayer Illustrated Parts Manual Stand-On Spreader Sprayer CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 Printed In USA Form No. -0 (March, 00) To The Owner Thank You Thank you for purchasing a Cub Cadet Commercial

More information

Spare Parts List ( ) Clipper V

Spare Parts List ( ) Clipper V Spare Parts List (1.008-026.0) Clipper 12-230V From Serial Number (Ref No1*) *See Serial Number Page or call manufacturer 86403900-C 02/23/ How to Use this Spare Parts List The PARTS LIST section contains

More information

PB18-G Series Portable Pump Service Parts List

PB18-G Series Portable Pump Service Parts List Document Number Issue Date 01/24/07 Rev. Date 7/28/16 PB18-G Series Portable Pump Service Parts List Component Pump Pump Model (Located on Serial Plate) PB18-G2015B PB18-G2015F Exploded View See Page Cross

More information

8/6/2013 LX-30 MACHINES: COPYRIGHT 6/10/10 ALL RIGHTS RESERVED

8/6/2013 LX-30 MACHINES: COPYRIGHT 6/10/10 ALL RIGHTS RESERVED LX-0 MACHINES: 00 000 STONEKOR LLC -800-6-09 customerservice@stonekor.com www.stonekor.com PAGE LX-0 GRINDER DECK SUB ASSEMBLY 0 6 7 7 9 8 8 9 8 7 6 0 9 7 8 6 7 6 8 0 6 0 PAGE LX-0 GRINDER DECK SUB ASSEMBLY

More information

CLASSIC EDGER FIXED FRAME 1/21/13

CLASSIC EDGER FIXED FRAME 1/21/13 CLASSIC EDGER FIXED FRAME 30095 STONEKOR LLC -800-633-059 customerservice@stonekor.com www.stonekor.com CLASSIC EDGER FIXED FRAME DECK SUB ASSEMBLY 4 9 4 5 3 6 7 4 0 6 3 33 0 9 3 5 3 8 30 9 8 6 8 7 7 5

More information

MODEL CMA-44 PARTS MANUAL Rev 2.13

MODEL CMA-44 PARTS MANUAL Rev 2.13 MODEL CMA-44 PARTS MANUAL Rev 2.13 CMA DISHMACHINES 12700 KNOTT AVENUE GARDEN GROVE, CALIFORNIA 92841 800-854-6417 FAX 714-895-2141 www.cmadishmachines.com Table of Contents CMA-44 1. PARTS MANUAL... 4

More information

FOR YOUR CONVENIENCE, RECORD THE FOLLOWING IMPORTANT INFORMATION MODEL: SERIAL NUMBER: DATE PURCHASED: PURCHASED FROM:

FOR YOUR CONVENIENCE, RECORD THE FOLLOWING IMPORTANT INFORMATION MODEL: SERIAL NUMBER: DATE PURCHASED: PURCHASED FROM: FOR YOUR CONVENIENCE, RECORD THE FOLLOWING IMPORTANT INFORMATION MODEL: SERIAL NUMBER: DATE PURCHASED: PURCHASED FROM: BASIC TROUBLESHOOTING PROBLEM CAUSE SOLUTION Machine does not work Power switch

More information

PORTABLE EXTRACTOR 500/500H ( ) 115V 230V

PORTABLE EXTRACTOR 500/500H ( ) 115V 230V PORTABLE EXTRACTOR 500/500H (78-003 78-004) 115V 230V 500/500H TOP VIEW 03-00030 4 RIVET 3/16 X 1/2 AL/AL BLK AND 03-00204 1 RIVET - 3/16 X 5/8 TRI FOLD AL/AL 03-01547 1 WASHER FLAT.203 ID X.734 OD X.06

More information

Electronic Service Manuals

Electronic Service Manuals Electronic Service Manuals This electronic document is provided as a service to our customers. We do not create the contents of the information contained in this document. Should you have detailed questions

More information

TL960 PARTS MANUAL. Fuel Section. Page 9-1. Fuel 09/97

TL960 PARTS MANUAL. Fuel Section. Page 9-1. Fuel 09/97 Fuel Section Fuel Page 9-1 Fuel Tank Between The Rails Page 9-2 Fuel Fuel Tank Between The Rail Item Part Num. Number Qty. Description Notes 1 61360662 1 Elbow, 90 o, 1/2" NPT x 5/8" T 2 61270100 1 Sender

More information

DIAMOND CONCRETE SAW PARTS LIST MODEL CC8000 P R O D U C T S. (Revised )

DIAMOND CONCRETE SAW PARTS LIST MODEL CC8000 P R O D U C T S. (Revised ) DIAMOND P R O D U C T S CONCRETE SAW PARTS LIST MODEL CC8000 (Revised 10-15-2002) Table of Contents Page Saw Controls Legend. 3 Drawing 1. Frame Group. 4-5 Drawing 2. Arm Assembly... 6-7 Drawing 3. Hydraulics

More information

5540/5560. Automatic Floor Scrubber. Operator and Parts Manual Manual de Operación y de Piezas Rev. 00 (11-99)

5540/5560. Automatic Floor Scrubber. Operator and Parts Manual Manual de Operación y de Piezas Rev. 00 (11-99) 5540/5560 Automatic Floor Scrubber Operator and Parts Manual Manual de Operación y de Piezas TENNANT COMPANY Commercial Products 12875 RANSOM STREET HOLLAND MI 49424 U.S.A. FAX: 1 800 678 4240 CUSTOMER

More information

EX40 16ST, EX40 18LX. Parts List Models: (EX40 16ST), (EX40 18LX) Form No /2015 revised 1/2018 REV F

EX40 16ST, EX40 18LX. Parts List Models: (EX40 16ST), (EX40 18LX) Form No /2015 revised 1/2018 REV F EX40 16ST, EX40 18LX Parts List Models: 56265504 (EX40 16ST), 56265505 (EX40 18LX) Form No. 56042643 7/2015 revised 1/2018 REV F revised 6/2017 PARTS LIST TABLE OF CONTENTS DESCRIPTION PAGE Base System...

More information

Replacement Part Diagrams SG12 Series Surface Grinder

Replacement Part Diagrams SG12 Series Surface Grinder Replacement Part Diagrams SG Series Surface Grinder SG GrinderS FOrM GOMxxxxxxxx, VerSiOn.0, AUTHOriZATiOn: xxx, PAGe: Frame Assembly SG/E Surface Grinder SG GrinderS FOrM GOMxxxxxxxx, VerSiOn.0, AUTHOriZATiOn:

More information

TORNADO ILLUSTRATED PARTS 20" FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO , 99105A & 99105B

TORNADO ILLUSTRATED PARTS 20 FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO , 99105A & 99105B TORNADO INDUSTRIES 7401 W. LAWRENCE AVENUE CHICAGO, IL 60706 (708) 867-5100 FAX (708) 867-6968 www.tornadovac.com TORNADO 20" FLOORKEEPER EZ BRUSH DRIVE (SERIES C) CATALOG NO. 99105, 99105A & 99105B ILLUSTRATED

More information

Spare Parts List ( ) Armada BRC 40-22

Spare Parts List ( ) Armada BRC 40-22 Spare Parts List (1.008-060.0) Armada BRC 40-22 86409510-V 04/12/18 How to Use this Spare Parts List The PARTS LIST section contains assembled parts illustrations and corresponding parts list. The parts

More information

MK-5000G exploded VieW

MK-5000G exploded VieW Frame accessories 38 cutting head Pump Assembly 39 connecting linkage foot pedal linkage 40 curtain blade guard 41 ENGINE Assembly 42 PARTS LIST A Frames - - A1 Frame, MK-5000 Main 1 155541 B Pivot Bracket

More information